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Option Group Graphic Film Card Date

FT10222-
02 06.03 ft112gf FF 15-JUL-00

Engines
G855, G855 CM558, GTA855 CM558 (CM2358) G101, N14 CELECT, N14 CELECT PLUS, N14
MECHANICAL, NH/NT 855, QSM11 CM876 M101, QSM11 CM876 M102M, QSN14 CM876 N103, QSN14 CM876
N105, QSNT14 CM876 N102

SMALL | MEDIUM | LARGE
 

Cart Ref No Part Number Part Description Required Remarks

View My Cart

  FT10222-02 Fuel Plumbing   

     No air compressor, drain

     location vertical 28.75 from
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     centerline of crank, two

     inches forward rear face of

     block, 10inches from engine

     centerline.

     With check valves, supply

     line check valves, STC oil

     control valve. Rear check

     valve mounting on support

     Bracket for rear water tubes.

     For marine engines with rear

     aftercooler water tubes.

1 AK 4011 MS Flexible Hose 1  

2 AK 5009 SS Flexible Hose 1  

3 S 151 C Hexagon Head Cap Screw 1 9/16 - 18 X 1 in.

4 S 223 Heavy Hexagon Nut 1 3/8 - 16 UNC

5 S 251 Regular Hexagon Jam Nut 2 1/4 - 28 UNF

6 S 602 Plain Washer 1 3/8 in.

7 S 604 Lock Washer 1 3/8 in.

8 S 609 Lock Washer 1 9/16 in.

9 S 631 Plain Washer 1 1/4 inch

10 S 929 B Reducing Pipe Bushing 1  

11 S 1031 Female Adapter Elbow 1  

12 S 1315 Pan Head Cap Screw 2 1/4 - 28 x 1 in.

13 65434 Mounting Spacer 1  

14 S 1047 A Male Adapter Elbow 1  

15 68368 Mounting Spacer 1  

16 68606 Pipe Plug 1 1/8 NPT

17 3048292 Clip 2  

18 113710 Tube Brace 1  

19 120437 Male Adapter Elbow 1  



20 116936 Male Adapter Elbow 1  

21 176288 Female Adapter Tee 1  

22 178079 Check Valve 1  

23 180371 Clip 1  

24 180372 Clip 1  

25 203071 Male Adapter Elbow 1  

26 3007025 Tube Clamp 4  

27 3011716 Captive Washer Cap Screw 1 3/8 - 16 x 1 3/8 in.

28 3019301 Mounting Spacer 1  

29 3019572 Captive Washer Cap Screw 1  

30 3028325 Check Valve 1  

31 3032872 Male Union 1  

32 3033098 Tube Brace 1  

33 4058788 Fuel Bypass Tube 1  

34 3069120 Captive Washer Cap Screw 2 3/8 - 24 x 3/4 in.

35 3069178 Street Pipe Tee 1  

36 3087766 Fuel Supply Tube 1  

37 3087784 Fuel Supply Tube 1  

38 3087786 Fuel Supply Tube 1  
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